
THE CORPORATION OF THE TOWN OF AMHERSTBURG 

BY-LAW NO. 2016-25 

By-law to enter into an agreement with Ontario Clean Water Agency for the 
operation, maintenance and management services for Amherstburg Water and 

Wastewater Treatment Systems 

WHEREAS under Section 9 of the Municipal Act 2001, S.O., 2001 , c . 25, as amended, 
a municipality has the capacity, rights, powers and privileges of a natural person for the 
purpose of exercising its authority under this or any other Act. 

AND WHEREAS under Section 8(1) of the Municipal Act 2001, S.O., 2001, c. 25, as 
amended, shall be interpreted broadly so as to confer broad authority on municipalities 
to enable them to govern their affairs as they consider appropriate and to enhance their 
[...]
certain technology developed by or for OCWA, for example, OCWA's WMMS, Outpost 5 
and/or PDM (the "Technology"). The Client further agrees that use of the Technology by 
OCWA with respect to the Facilities does not in any way give the Client any ownership or 
licensing rights in or to the Intellectual Property Rights to the Technology unless otherwise 
agreed to in writing between the Parties. For greater certainty, nothing in this Section 7.1 shall 
be interpreted as requiring OCW A to provide the Client with the Technology and any upgrades 
or other similar technology in respect of the Facilities as part of the Annual Price. 

(b) If this Agreement is Terminated in accordance with Paragraphs 6.1 and 6.2(a), then the 
Parties may negotiate licences for the Client to use the Technology developed by OCW A to 
operate the Facilities (i.e. WMMS, Outpost 5 and/or PDM). The price, duration and conditions of 
each licence will be reflected in a written agreement between the Parties. If the Parties cannot 



16 

agree on the terms of such licence, the issue of the terms of the licence shall be referred to 
mediation in accordance with the provisions of Article 5, Dispute Resolution. 

Section 8.2 - Agreement to Govern 

If there is any inconsistency between the main body of this Agreement and any Schedule 
to this Agreement, then the provision in the main body of this Agreement shall govern. 

Section 8.3 - Entire Agreement 

This Agreement constitutes the entire agreement between the Client and OCW A with 
respect to the subject matter hereof and cancels and supersedes any prior understandings, 
undertakings, representations, warranties, terms, conditions and agreements, whether collateral, 
express, implied or statutory, between the Client and OCW A with respect thereto. 

Section 8.4 - Change in Circumstance 

(a) In the event that there is a change in circumstances or condition that is not covered 
under the terms of this Agreement, including, without limitation, a Change in 
Applicable Laws or change in the scope of services provided (a "Change in 
Circumstance"), then the Party asserting the occurrence of such Change in 
Circumstance shall give written notice to the other Party, and the written notice shall 
contain: 

(i) details of the Change in Circumstance; 

(ii) details of the inadequacy of this Agreement; and 

(iii) a proposal for an amending agreement to remedy the Change in Circumstance. 

The Parties shall negotiate in good faith any amendments to this Agreement necessary to give 
effect to or comply with the Change, including any adjustments to the Annual Price or the 
Services to be provided, which shaJI be effected as of the date of the Change. If the Parties 
dispute t.lie existence of a Change, or the recommendation proposed to rectify the Change or the 
terms and provisions of any amendment to the Agreement, then either Party may refer the 
dispute to mediation under Article 5, Dispute Resolution. 

Section 8.5-Amendments and Waivers 

No amendment to this Agreement will be valid or binding unless it is in writing and duly 
executed by both of the Parties hereto. No waiver of any breach of any provision of this 
Agreement will be effective or binding unless it is in writing and signed by the Party purporting 
to give such waiver and, unless otherwise provided, will be limited to the specific breach waived. 



17 

Section 8.6 - Successors and Assigns 

This Agreement shall operate to the benefit of and be binding upon, the Parties hereto and 
their successors and assigns. This Agreement may be assigned in the discretion of either Party. 

Section 8. 7 - Survival 

All outstanding payment obligations, and the confidentiality obligation under Section 
8.11, shall survive indefinitely the termination of this Agreement. 

Section 8.8 - Severability 

If any provision of this Agreement is determined to be invalid or unenforceable in whole 
or in part, such invalidity or unenforceability shall attach only to such provision and everything 
else in this Agreement shall continue in full force and effect. 

Section 8.9 - Notices 

(a) All notices required or permitted to be given under this Agreement shall be in writing and 
shall be deemed to be properly given if hand-delivered, sent by email, sent by confirmed 
facsimile or by registered mail postage prepaid, return receipt requested, or by courier, to 
the Parties at their respective addresses as set forth below, or to such other addresses as 
the Parties may advise by like notice. Such notices if sent by email facsimile, registered 
mail or courier shall be deemed to have been given when received. 

if to the Client: 

iftoOCWA: 

The Corporation of the Town Of Amherstburg 
512 Sandwich St South 
Amherstburg, Ontario 
N9V3R2 
P: 519-736-3664x313 
F: 519-736-7080 
Attention: Todd Hewitt, Manager of Engineering and Operations 

Ontario Clean Water Agency 
1100 Dearness Drive, Unit 18 
London, Ontario 
N6E 1N9 
P: 519-680-1310, x 7003 
F: 519-680-1390 
Attention: Susan Budden, Business Development Manager 

(b) A Party to this Agreement may change its address for the purpose of this Section by 
giving the other Party notice of such change of address in the manner provided in this 
Section. 



18 

Section 8.10 - Counterparts 

This Agreement may be executed in counterparts, each of which shall constitute an 
original and all of which taken together shall constitute one and the same instrument. 

Section 8.11- Freedom of Information 

The Parties understand that this Agreement and any materials or information provided to 
OCW A through the performance of the Services may be subject to disclosure under the Freedom 
of Information and Protection of Privacy Act, R.S.O. 1990, c.F.31, as amended, or as otherwise 
required by law. 

Section 8.12 - Confidentiality 

The Parties shall strictly maintain confidential and secure ail material and information 
provided, directly or indirectly, by the other Party pursuant to this Agreement. Subject to 
relevant legislation related to freedom of information or the protection of privacy and any other 
laws, neither Party shall directly or indirectly disclose to any person, either during or following 
the term of this Agreement, any such material or information provided to it by the other Party 
without first obtaining the written consent of the Party who provided such material or 
information, allowing such disclosure. 

IN WllNESS WHEREOF the Parties have duly executed this Agreement. 

ONT ARIO CLEAN WATER AGENCY 

By~ lb/-l#i_ ~ 
{Authorized Signing Officer) 

By:~ 
{AUthOf1!· ~iillgOfficer) 
~- r-o ~ '- '("'.eu(J J cc. 

THE CORPORATION OF THE TOWN OF 
AMHERSTBU 

Date of Signing 

Date of Signing 



A-1 

SCHEDULE A - The Facilities 

Part 1. Description of the Facilities 

For the purposes of this Agreement, the description of the Facilities is set out in the following 
document(s): 

Water Facility Details 

The Amherstburg Water Treatment Plant has a rated capacity of 18,184 m3/d, serving a 
population of approximately 20,000 people. 

The Water Treatment Plant consists of approximately 15 5 m of 900mm diameter intake crib; a 
low lift pumping station equipped with a traveling screen, three vertical turbine pumps two each 
capable of delivering 107.3 Us at 21.3 m Total Dynamic Head and a third capable to delivering 
265 Us at 21.3 m IDH; a solids contact clarifier with a capacity of 211 Us at an overflow rate of 
2.92 m/hr; a filter building: four dual media filters; a chemical control and office building; a high 
lift pumping station equipped with three vertical turbine pumps with two each capable of 
delivering 133 Us at 52 m TDH and the third capable of delivering 265 Lis at 58 m TDH; a 
backwa5h pump capable of delivering 411 Lis at 14.9 m TDH; a 14,900 m3 underground storage 
reservoir; a garage; a disinfection room utilizing chlorine gas dispensed from ton containers; 
fluoride storage and chemical feed equipment, together with the installation of all associated 
control equipment chemical feed equipment; 410 KW diesel generator; and yard piping. 

The Facility also includes an elevated water tower with a capacity of 500,000 Gallons (2,273 
cubic meters). 

Part 2. Street Address of the Facility 

The street address of the Facility is as follows: 

Amherstburg Water Treatment Plant 
415 Front Road North 
Amherstburg, Ontario 
N9V2V5 

Amherstburg Water Tower 
99 Thomas Road 
Amherstburg, Ontario 
N9V2Y9 



A-2 

Wastewater Facility Details 

• Amherstburg Wastewater Treatment Plant 

Primary Clarifiers; 

1. Two (2) 24 m x 11.5 m x 4.5 m Side Water Depth (SWD) primary clarifiers each 
equipped with chain and flight sludge removal system, an automated scum removal 
trough and a shared scum hopper; 

2. One (1) scum pump rated at 36m/h at 2.5 m TOH; and 

3. Two (2) raw sludge pumps with variable speed control each with an operating range 
of 45 m/h at 8m TDH to 75 m/h at 40 m TOH. 

Treatment Works Standby Power: 

1. One (1) 910 kW diesel generator with 5,980 L capacity fuel storage tank. 

Septage Holding Tank: 

1. One (1) 6 m x 3.6 m x 4 m SWD holding tank with a capacity of 74m3 and equipped with 
two (2) variable speed submersible horizontal chopper pumps to receive septage for co­
treatment. 

Influent Screening: 

1. Two (2) influent screen channels, one equipped with a mechanically cleaned bar screen 
with 12.7 mm bar spacing and having a Peak Flow Rate of 31,000 mid and one equipped 
with a manual bar screen with 25.4 mm bar spacing for emergency or maintenance 
bypass; and one ( 1) screenings washer and compactor having a capacity of 1.4 m/h. 

Channel Aeration: 

Coarse bubble channel aeration system and one (1) blower rated at 795 m3/h at 124 kPa. 

Grit Removal 

1. Two (2) 6m x 3m x 3.45m SWD spiral roll aerated grit tanks each with a capacity of 60 
m equipped with coarse bubble diffusers; 

2. Two (2) aeration blower (one standby) each rated at 244 m3/h; two (2) 6m long 280 mm 
diameter shaft less screw grit augers; 

3. Two (2) grit pumps each with a capacity of 50m/h; two grit hydro cyclones; and one (1) 
rid classifier 



A-3 

Aeration Tanks: 

1. Two (2) 22m x l 2.9m x 6m SWD aeration tanks each with an inlet anoxic zone equipped 
with a submersible mixer and an aeration zone in a three pass configuration and equipped 
with fine bubble diffusers in tapered air distribution arrangement. 

2. Two (2) blowers (one standby), each rated at 3,040 m3/h. 

Secondary Clarifiers: 

1. Two (2) 34.3 m x 13.4 x 5.5 m SWD secondary clarifiers each equipped with chain and 
flight sludge removal system, an automated scum removal trough and scum put; 

2. Two (2) scum pumps each rated at 28m/h at 2.4 m TOH; 

3. Four (4) return activated sludge pumps with variable speed control (two standby) each 
rated at 198 mJh at 4.3m TDH; and 

4. Two (2) waste activated sludge pumps with variable speed control each rated at 22.7 mJh 
at2.7m TOH; 

Phosphorus Removal: 

1. Two (2) 22.5 m3 chemical storage tanks; and 

2. Four (4) chemical feed pumps (one standby) each with a flow range between 10 and 108 
L/h. 

U.V. Disinfection: 

1. Two (2) channels equipped with Ultraviolet (lN) disinfection system having a Peak 
Flow rate of31,000 ml/day with both channels in operation, and up to 23,289 ml/day 
with only one channel in operation. 

Sludge Dewatering: 

1. One(l) 81m3 sludge storage tank and one (1) recirculation pump at 33m3/h at 117 kpa. 

2. Two (2) centrifuge feed pumps (one standby), each with Peak Flow Rate of 62 m3/h; one 
(1) centrifuge with an approximate capacity of 883 kg/h dry solids; 

3. Emulsion polymer system and two (2) polymer feed pumps; 

4. Two (2) screw conveyors in series to transfer dewatered sludge to hopper or truck; and 

5. Centrate return pipe to aerated grit tanks. 



A-4 

Odour Control System: 

1. A bio filter treatment system receives foul air from a number of locations at the plant, 
with a total design air flow of9,175 m3/h and bio filter media volume of 76.l m3 and 7.5 
kW blower. 

EIDuent Water Supply: 

Two (2) centrifugal pumps and two (2) motorized rotary strainers. 

Flow Measurement: 

1. Parshall flume in the secondary clarifier effluent channel including ultrasonic level 
indicators and transmitters. 

2. Parshall flume in the secondary treatment bypass channel including ultrasonic level 
indicators and transmitters. 

Final Etlluent Sewer: 

1,800 mm diameter sewer from eftluent chamber to the Detroit River and other controls, 
piping, valves, drains, and appurtenances essential for the proper operation of the 
aforementioned sewage works. 

Pump Station #2 

Current works at the pump station 

• one ( 1) coarse screen; 
• two (2) dry-pit pumps with variable speed drives and each rated at 135 Lis at 20m 

TDH; 

• 350 mm diameter force main to the head works; 
• 600 mm diameter effiuent sewer from treatment works to pump station No. 2 effluent 

cham her; and 
• one (1) 200 kW diesel engine generator set. 
• three (3) storm pumps each rated at 412 Lis at 43 m TDH,discharge to the storm 

water/treated water 
chamber and outlets through a gravity pipe to the Detroit River; 

Proposed works of the pump station 

• one ( I ) basket screen; 
• combined sewage wet well consisting of three (3) compartments, measuring 5.2 m 

long by 4.5 m wide, 3.3 m long by 2.5 m wide, and 1.6 m long by 2.5 m wide; 
• three (3} new raw sewage pumps: two (2) pumps rated for 252 Lis at 24m Total 

Dynamic Head 



A-5 

(IDH), and one (1) pump rated for 112 Us at 19m IDH; 
• 400 mm diameter, connected to a 600 mm diameter forcemain, to the WWTP 

headworks; 
• 900 mm diameter final effluent sewer from the treatment works to the effluent 

chamber (located at pump station No. 2); and 
• one (1)300 kW diesel engine generator set (to be registered in the 

Environmental Activity and 
Sector Registry). 

• three (3) storm pumps each rated at 412 Us at 43 m TOH, discharge to the storm 
water/treated water 
chamber and outlets through a gravity pipe to the Detroit River; 

• Edgewater Beach Wastewater Lagoons: a three cell waste stabilization lagoon system 
with seasonal discharge to the Detroit River, and wastewater pumping stations. 

• McGregor Wastewater Treatment Lagoons: Three cell waste aerated stabilization 
lagoon system with phosphorous removal (alum system) with 4 intermittent sand filters 
and wastewater pumping stations diesel generator set and fuel storage tank. 

• McLeod Sewage Treatment Plant: Sequential Batch Reactor (SBR) wastewater 
treatment facility, screening and grit removal, aerated sludge holding tank, phosphorus 
removal, continuous use of alum, nitrification, continuous discharge and effluent UV 
Disinfection, diesel generator standby power and wastewater pumping stations. 

• Big Creek Marsh Sewage Treatment Plant: Rotary Biological Contactor (RBC) 
wastewater treatment facility with phosphorus removal, use of aluminum sulphate, 
effluent filtration, continuous discharge, UV Disinfection, trailer mounted portable diesel 
generator and wastewater pump stations. 

• Boblo Island Sewage Treatment Plant: One fixed film rotating biological contactor 
unit, with primary settling tank rotating biological disk, secondary clarifier, buoyant up 
flow gravity filter and ultraviolet effluent disinfection treated effluent with phosphorus 
removal, use of aluminum sulphate, continuous discharge, and wastewater pump stations. 

Part 2. Street Address of the Facilities 

The street address of the Facilities is as follows: 

Town Named Sites 

Amherstburg Service Area 

Amherstburg WWT Plant 
Pumping Station Site 1 

Pumping Station Site 2 
Pumping Station Site 3 
Pumping Station Site 4 

Physical Address 

496 Sandwich St. S. 
105 Pickering Dr (Adjacent to Mark's Work 
Warehouse) 
627 Sandwich St S 
415 Front Rd N 



Pumping Station Site 5 
Pumping Station Site 6 
Pumping Station Site 7 
Pump Stations Site Z3, Z4 

Pump Station 31 Martin 
Crescent 

McGregor Service Area 

McGregor WWT Lagoons 